HEATER INSTALL CHASSIS

CAB

8
7
6
5
4
A
VIEW UM ARKOW A ,/A
3
15
16
NO. PART NO. QTy. DESCRIPTION NO. PART NO. QrTy. DESCRIPTION
1 + 7-515-990113 1 Heater Kit 24v 14 7085301 10 Clip Worm Drive
2 7-926-001611 1 Shut Off Valve 70-89mm
3 7085003 6 Clip Hose %"-3%" 15 103542 2 Hose Bend
4 7-126-172550 4 Bolt M8 x 90 Long 16 113257 1 Copper Pipe %"
5 7066537 8 Washer Plain M8 X 75mm Long
6 7067115 4 Spring Washer M8 17 7-543-990320 1 Insulation Hose
7 7069201 8 Nut Hex M8 18 8734018 12 Tie
8 6-910-990960 4 Spacer 9.5" x 1.2 19 7-790-100653 4 Screw Tap
x 60 Long
9 7-404-990022 1 Branch Butterfly + See further breakdown in this group
10 7-404-990023 1 Ducting Outlet
Grille 80"
11 7-404-990024 2 Elbow
12 7-380-990005 1 Defroster Windshield
Vent :
13 7-404-990025 1 Ducting 80" x 6-515-990137

2 Metres Long

Issue No. 02



